
Мотор Hidea HD 3.5F  2 такт. заказ с www.riverplanet.ru

1

2

3

4

5

Стартер

Силовой блок

Крепление

Дейдвуд

Редуктор



Стартер

BACK

REF NO PART CODE Q'TY

1 3.5F-01.02.01.00 Starter cover 1

2 3.5F-01.02.12 Spiral spring 1

3 F4-01.01.15 Starter rope 2
4 3.5F-01.02.03 Sheave drum 1
5 15F-01.01.08 Starter handle 1

6 15F-01.01.10 Handle cover 1

7 3.5F-01.02.11 Starter Pulley 1

8 Plate spring 1

9 Spring  bushing 1

10 Spring 1

11 Plate 1

12 3.5F-01.02.06 Washer 1
13 GB896   M6 Circlip 1

DESCRIPTION（EN）

3.5F-01.0２.10

3.5F-01.0２.09

3.5F-01.0２.08

3.5F-01.0２.07



Силовой блок

REF NO PART CODE Q'TY

1 3.5F-01.01.01.01 Crankcase assy. 1

2 15F-01.06.20 Dowel pin 2

3 3.5F-01.01.10 U shape block ring 1

4 3.5F-01.01.09 U shape block ring 1

5 1

6 Tube 1

7 3.5F-01.01.11.05 Piston ring 1

8 3.5F-01.01.11.01 Piston 1

9 Snap ring 2

10 Needle bearing 1

11 3.5F-01.01.11.02 Piston pin 1

12 Crankshaft & linkage Assy. 1

13 Crankshaft lower oil seal 1

14 3.5F-01.01.07 Crankshaft upper oil seal 1

15 3.5F-01.01.18 Oil seal housing 1

16 GB848   M8 Plane washer 2

17 GB933   M6*18 Bolt 2

DESCRIPTION（EN）

15F-01.06.２１ Round joint Ｂ

3.5F-01.01.01.0４

3.5F-01.01.11.0４

3.5F-01.01.11.0３

3.5F-01.01.11.0０

3.5F-01.01.0８



18 3.5F-01.03.01.07 1

19 3.5F-01.03.01.00 Flywheel assy 1

20 F4-01.06.37 Flywheel nut 1

21 3.5F-01.02.13 Starter pulley 1

22 GB933   M6*12 Bolt 3

23 3.5F-01.02.01.00 Recoil starter 1

24 GB933   M6*12 Bolt 2

25 3.5F-01.07.01.00 Fuel Tank 1

26 3.5F-01.07.04 Cushing tube A 1

27 3.5F-01.07.05 Cushing tube B 1

28 GB848   M8 Plane washer 2

29 GB933  M6 Spring washer 2

30 GB933   M6*20 Bolt 1

31 3.5F-01.07.03 Fuel filler damper 1

32 3.5F-01.07.02.00 Fuel tank cap assy. 1

33 3.5F-01.04.03.00 Fuel cock 1

34 3.5F-01.04.06 Fuel line 2

35 N/A Hose clip 4

36 3.5F-01.01.03 Intake valve 1

37 3.5F-01.01.04 Intake valve seat 1

38 GB848   M4 Plane washer 2

39 GB933  M4 Spring washer 2

40 GB818   M4*12 Screw 2

41 3.5F-01.01.02 Crankcase cover 1

42 F15-01.03.00.42 Air breather hose clip 1

43 GB933   M6*30 Bolt 2

44 GB933   M6*30 Bolt 4

45 3.5F-01.03.05 Charging Coil 1

46 GB933  M5 Spring washer 2

47 GB818   M5*20 Screw 2

48 3.5F-01.03.06 Line clip

49 GB818   M5*10 Screw 1

50 3.5F-01.04.01.00 Carburetor assembly 1

51 15F-04.07.03 Engine shut-off switch 1

52 3.5F-01.03.09.00 Air intake hood 1

53 GB823  M4*35 Screw 2

54 3.5F-01.03.03 Ignition coil 1

55 GB97   M6 Plane washer 1

56 GB933   M6*20 Bolt 2

57 3.5F-01.03.02 CDI 1

58 GB97   M6 Plane washer 1

59 GB933   M6*12 Bolt 1

60 3.5F-01.01.06 Cylinder head gasket 1

61 3.5F-01.01.05 Cylinder cover 1

62 GB848   M8 Plane washer 4

63 GB933   M6*30 Bolt 4

64 3.5F-01.03.04 Spark  plug 1

65 3.5F-01.04.04 Fuel line connector 1

66 3.5F-01.04.05.00 Clamp assy. 1

67 F4-01.07.08.00 Fuel filter 1

Woodruff key



Крепление (Bracket) 

REF NO PART CODE Q'TY

1 3.5F-03.03.01 Swivel bracket 1

2 3.5F-03.01.01 Bracket 2

3 9.8F-0.3.05.10 2

4 M8*125 Bolt 1

5 GB985   M8 Nut 1

6 3.5F-0.3.01.03 Clamp plate 2

7 F4-03.01.03 Transom clamp bolt 2

8 15F-03.05.02.04 Lock handle 2

9 GB/T1015-1986 Rivet 2

10 3.5F-03.02.01.01 Spacing shaft 10

11 3.5F-03.02.01.02 Spacing shaft handle

12 GB/T879.2-2000 Spring cylindrical pin

13 3.5F-03.03.02 Swivel bracket cover

DESCRIPTION（EN）

Ｐlane washer



14 GB933   M6*30 Bolt

15 3.5F-03.03.04 Lock plate

16 GB848   M6 Plane washer

17 F2.5-03.01.00.02 Spring

18 GB848   M5 Plane washer

19 F2.5-03.01.00.01 Locker  bolt

20 F4-03.05.06.01 Locker handle

21 GB/T875-1986 River

22 3.5F-03.05 Bolt

23 GB848   M6 Plane washer

24 GB934   M6 Nut

25 3.5F-03.04 Bracket cover

26 3.5F-03.06.00 Trim rod

27 3.5F-03.03.05 Antifriction circle 



Дейдвуд (Waterborne Parts)

REF NO PART CODE Q'TY

1 3.5F-05.02.02 Rubber ring 1
2 3.5F-05.02.01 Water pipe 1
3 3.5F-05.02.03 Rubber pipe 1
4 3.5F-05.04 Engine gasket 1
5 15F-01.06.20 Dowel pin 1
6 3.5F-05.01 Waterborne casing 1
7 3.5F-04.03 Plate 2
8 3.5F-04.02 Damper 2
9 3.5F-04.04 Collar 1

10 M8*30 Bolt 1
11 3.5F-04.01.00 Steering handle assy. 1
12 GB933   M6*25 Bolt 1
13 3.5F-05.06 Carrying handle 1
14 GB934   M6 Nut 1
15 GB848   M6 Plane washer 1
16 GB933   M6*25 Bolt 1
17 GB933   M6*30 Bolt 1

DESCRIPTION（EN）



18 GB933  M6 Spring washer 1
19 GB848   M6 Plane washer 1



Редуктор (Lower Unit)

REF NO PART CODE Q'TY

1 3.5F-06.01.01 1

2 3.5F-06.01.06 Bearing 1

3 3.5F-06.01.18 1

4 3.5F-06.01.12 Drive shaft 1

5 3.5F-06.01.05 Bearing 1

6 3.5F-06.01.08 Hole collar 1

7 3.5F-06.01.07 Oil seal 1

8 3.5F-06.01.04 Bearings 1

9 3.5F-06.01.11 1

10 3.5F-06.01.10 1

11 3.5F-06.01.17 Forward gear shim 1

12 3.5F-06.06.00 Propeller shaft assy 1

13 3.5F-06.04.01 1

DESCRIPTION（EN）

Lower casing

Sleeve

Pignion gear

Circlip

Water pump housing



14 9.8F-06.21 Oil seal 1

15 3.5F-06.01.05 1

16 3.5F-06.04.04 O - Ring 1

17 3.5F-06.05.01 Impeller pin 1

18 3.5F-06.05.02.00 1

19 3.5F-06.03.01 1

20 GB848   M6 Plane washer 2

21 GB933   M6*20 Bolt 2

22 3.5F-06.02.02 Spacing pin 1

23 3.5F-06.02.01 Propeller shaft assy 1

24 3.5F-06.02.03 1

25 15F-06.01.04 2

26 15F-06.01.03 2

27 3.5F-06.01.09 Anode 1

28 GB933   M6*16 Bolt 1

29 3.5F-06.01.15 1

30 3.5F-06.01.13 1

31 3.5F-06.01.14 1

32 GB933   M6*30 1

33 GB933  M6 1

34 GB848   M6 Plane washer 1

Bearing

Water pump impeller assy.

Water pump housing cover

Cotter pin

Washer

Oil filling plug 

Water pipe lower seal ring

Rectangular drive shaft

Sleeve

Bolt
Spring washer


	Content
	Recoil Starter
	Powering System
	Swivel Bracket
	Waterborne Parts
	Lower Unit

